
PART I: HEALTH PROFESSIONAL  
INFORMATION
1 INDICATIONS
OCTREOSCAN™, Kit for the preparation of 
Indium In 111 pentetreotide, is a diagnostic 
radiopharmaceutical (schedule C) and is 
indicated:

• As an adjunct agent for the 
scintigraphic localization of primary and 
metastatic neuroendocrine tumours 
bearing somatostatin receptors.

1.1 Pediatrics 
No data are available to Health Canada; 
therefore, Health Canada has not authorized 
an indication for pediatric use.
1.2 Geriatrics 
No data are available to Health Canada; 
therefore, Health Canada has not authorized 
an indication for geriatric use.
2 CONTRAINDICATIONS
Not known.
3 SERIOUS WARNINGS AND 
PRECAUTIONS BOX

Serious Warnings and Precautions
Radiopharmaceuticals should be used only 
by those health professionals who are ap-
propriately qualified in the use of radioac-
tive prescribed substances in or on humans. 

 
4 DOSAGE AND ADMINISTRATION
4.1 Dosing Considerations

• Refer to Section 7 WARNINGS AND 
PRECAUTIONS.

• Before administration, the patient 
should be well hydrated. 

• After administration, the patient must 
be encouraged to drink fluids liberally. 
Elimination of extra fluid intake will help 
reduce the radiation dose by flushing 
out unbound, labelled pentetreotide by 
glomerular filtration. 

• It is also recommended that a mild 
laxative (e.g., bisacodyl or lactulose) 
be given to the patient starting the 
evening before the radioactive drug 
is administered, and continuing for 48 
hours. Ample fluid uptake is necessary 
during this period as a support both 
to renal elimination and the bowel-
cleansing process. 

• In a patient with an insulinoma, 
bowel-cleansing should be undertaken 
only after consultation with an 
endocrinologist. 

4.2 Recommended Dose and Dosage  
Adjustment

• Health Canada has not authorized an 
indication for pediatric or geriatric use.

• No dosage adjustment required in 
hepatic or renal impairment.

• The recommended intravenous dose for 
Planar imaging is 111 MBq (3.0 mCi) of 
Indium In 111 pentetreotide prepared 
from an Octreoscan kit. 

• The recommended intravenous dose for 
SPECT imaging is 222 MBq (6.0 mCi) of 
Indium In 111 pentetreotide prepared 
from an Octreoscan kit.

4.3 Reconstitution  
Parenteral Products: 

• Indium In 111 pentetreotide is prepared 
by combining the two kit components 
(Refer to Section 4.7: Instruction for 
Preparation and Use). Indium In 111 
reacts with the diethylenetriaminetetra-
acetic acid portion of the pentetreotide 
molecule to form Indium In 111 
pentetreotide. The pH of the resultant 
Indium In 111 pentetreotide solution is 
between 3.8 and 4.3. No bacteriostatic 
preservative is present. 

• The Indium In 111 pentetreotide 
solution is suitable for intravenous 
administration as is, or it may be 
diluted to a maximum volume of 
3.0 mL with 0.9% Sodium Chloride 
Injection, USP, immediately before 
intravenous administration. In either 
case, the labelling yield of Indium In 111 
pentetreotide should be determined 
before administration to the patient. A 
method recommended for determining 
the labelling yield is presented in 
Section 4.4 Administration.

• The Octreoscan Kit should be stored at  
2°C to 8°C.

• Indium In 111 Chloride Sterile Solution 
is stable up to 10 days after the end of 
bombardment.

• An expiration date of two years has 
been established for the Octreoscan 
Reaction Vial. Do not use the kit beyond 
the expiration date stamped on the box.

• After reconstitution, store at controlled 
room temperature (20°C to 25°C).

• Remaining product or components 
should be disposed of in a safe 
manner, in compliance with applicable 
regulations. Refer to Section 11: 
STORAGE, STABILITY AND DISPOSAL.

Table 1 - Reconstitution.

Vial Size 10 mL

Volume of Diluent 
to be Added to Vial

1 mL

Approximate  
Available Volume

1.1 mL

Concentration  
per mL

3.0 mCi/mL Indium In 
111 pentetreotide

 
4.4 Administration
The recommended time for Planar and SPECT 
imaging is 4 hours and 24 hours. A follow-up 
image may be taken at 48 hours, if indicated.
The patient dose should be confirmed by a 
suitably calibrated radioactivity ionization 
chamber immediately before administration.

The radiochemical purity of the reconstituted 
solution must be checked prior to administra-
tion to the patient. See below for the recom-
mended method and the alternate method.
Recommended Method For Determination 
Of Labelling Yield Of Indium In 111 
Pentetreotide:

Required 
Materials

*Sep-Pak™ 
is a 
trademark 
of Waters 
Technolo-
gies Cor-
poration.

• Waters (Division of Millipore)  
Sep-Pak™ C18 Cartridge, Part No. 
51910*.

• Methanol, 15 mL (Caution: toxic and 
flammable. Exercise due caution).

• Distilled water, 20 mL. 
• Disposable syringes: 
  2 x 10 mL, no needle required
  2 x 5 mL, no needle required
  1 x 1 mL, with needle
• Three disposable culture tubes or 

vials, minimum 10-mL capacity.
• Ion Chamber.

Preparation 
of the  
Sep-Pak 
Cartridge

1. Rinse the Sep-Pak cartridge 
with 10 mL of methanol as fol-
lows: fill a 10-mL syringe with 
10 mL of methanol; attach the 
syringe to the longer end of the 
Sep-Pak cartridge; and push the 
methanol through the cartridge. 
Discard the eluate in a safe and 
approved manner.

2. Similarly, rinse the cartridge with 
10 mL of water. Ensure that the 
cartridge is kept wet and that 
there is no air bubble present. 
If an air bubble is present, rinse 
the cartridge with an additional 
5 mL of water. Discard the eluate.

Sample 
Analysis

3. Using a 1-mL syringe with needle, 
withdraw 0.05 - 0.1 mL Indium In 111 
pentetreotide from the Octreoscan 
Reaction Vial. Apply the preparation 
to the Sep-Pak cartridge through the 
longer end of the cartridge. Make 
sure that the sample is migrating 
onto the column of the cartridge.

4. NOTE: AFTER THIS STEP, THE 
CARTRIDGE AND ALL SOLUTIONS 
ELUTED FROM IT WILL BE  
RADIOACTIVE.

5. With a disposable 5-mL syringe, 
slowly (in dropwise manner) push 5 
mL of water through the longer end 
of the cartridge, collecting the elu-
ate in a counting vial or tube. Label 
this eluate as “Fraction 1”.

6. Similarly, elute the cartridge with 
5 mL of methanol. Be sure that this 
solution is pushed slowly through 
the longer end of the cartridge so 
that the elution occurs in a dropwise 
manner. Collect this fraction in a sec-
ond culture tube or vial for counting.  
Label it as “Fraction 2”. Push two 
5-mL portions of air through the 
longer end of the cartridge and col-
lect the eluate with “Fraction 2”.

7. Place the Sep-Pak cartridge in a third 
culture tube or vial for assay.

Assay 8. Assay the activity of  “Fraction 1” 
in a suitably calibrated ionization 
chamber. This fraction contains 
the hydrophilic impurities (e.g., 
unbound Indium In 111).

9. Assay the activity of  “Fraction 2”. 
This fraction contains the Indium In 
111 pentetreotide.

10. Assay the activity of the Sep-Pak 
cartridge. This component contains 
the remaining non-elutable impurities.

11. Dispose of all of the materials used 
in the preparation, the sample 
analysis, and the assay in a safe and 
approved manner.

Calculations 12. % Indium In 111 pentetreotide  = 
“Fraction 2” Activity  X  100% 
    Total Activity 
Where Total Activity = “Fraction 1” 
+ “Fraction 2” + Activity remaining 
in Sep-Pak.

NOTE: IF THIS VALUE IS LESS THAN 
90%, DO NOT USE THE PREPARA-
TION.  DISCARD IT IN A SAFE AND 
APPROVED MANNER.
13. % hydrophilic impurities =  

“Fraction 1” Activity  X  100% 
    Total Activity

14. % non-elutable impurities =  
Activity remaining in Sep-Pak  X  100% 
               Total Activity

 
Alternate Method For Determination 
Of Labelling Yield Of Indium In 111 
Pentetreotide:
Analysis of Indium In 111-bound peptides 
versus Indium In 111-bound non-peptide 
compounds may be done on silicagel 
impregnated glass fiber strips (ITLC SG by 
Gelman, cat.no. 61885).  Prepare a thoroughly 
dried strip approximately 10 cm long and  
2.5 cm wide by marking a starting line at 
2 cm, with additional marks at 6 and 9 cm. 
Apply 5 to 10 µL of the reconstituted and 
labeled solution to the starting line and 
develop in freshly prepared sodium citrate 
solution 0.1 N, adjusted with HCl to pH 5. 
In approximately 2-3 min, the front will have 
reached the 9 cm mark. Cut the strip at the 6 cm 
mark and measure the activity of both halves. 
Non-peptide bound Indium In 111 moves with 
the front.
Requirement: The lower end of the 
chromatogram should contain ≥ 90% of the 
applied activity.
Patient Preparation:

• Bowel preparation: Administer a  
mild laxative (e.g., bisacodyl or 
lactulose) before and after Indium In 
111 pentetreotide injection to minimize 
potential for visualizing artifacts in the 
intestine.

• Hydration: Patients should be well 
hydrated (at least 2 glasses of water) to 
enhance renal clearance.

• Concurrent octreotide therapy: 
Discontinue 24 to 48 hours prior to 
imaging (if possible) and monitor 
patient for signs of octreotide 
withdrawal.

4.5 Missed Dose
Not applicable
4.6 Image Acquisition and Interpretation
Planar Imaging Protocol: Planar imaging is 
preferably performed at 24 hours post-injec-
tion. Abdominal lesions with a low density 
may be missed at 4 hours which become vis-
ible at 24 hours due to the lower background 
activity. Abdominal imaging may be repeated 
at 48 hours if needed to differentiate between 
tumour and normal bowel uptake. If relatively 
short count times are encountered (due to 
high activity locations within the field of view) 
additional views with longer count times 
should be considered in order to effectively 
visualize lesions with a lower somatostatin 
receptor density.

Camera settings • LFOV gamma camera with 
medium-energy parallel-hole 
collimator.

• 20% windows centered over 
both Indium In 111 peaks (172 
KeV and 245 KeV).

• Data from both windows 
should be added to acquisition 
frames.

Image acquisition 
(all planar  
images) 

• Anterior and posterior views.
• 128 x 128 word matrix.

Head and neck 
imaging

Preset 300,000 counts (10 min 
preset imaging time) at 24 hours.

Chest imaging • Preset 500,000 counts (10 min 
preset time) at 24 hours.

• Include only small upper rim of 
the liver and spleen.

• Projections of shoulders with 
upraised arms (when axillary 
metastases are suspected).

Abdominal 
imaging

• Preset 500,000 counts (10 min 
preset time) at 24 hours.

• Preset 500,000 counts (~ 10 min 
preset time) at 48 hours.

• Upper abdomen (including 
liver, spleen, and kidneys).

• Lower abdomen (including 
lower rim of both kidneys).

Whole body 
imaging

Minimum 30-min count time 
from head through pelvis at 24 
and 48 hours.

 
SPECT Imaging Protocol: SPECT imaging 
is recommended at 24 hours post-injection 
for small tumours poorly visualized by planar 
imaging due to over-projection by other 
tissues and organs. SPECT imaging often 
provides better anatomical delineation of 
tumour location, particularly when planar 
imaging shows homogeneous uptake, such as 
cases involving liver metastases. Abdominal 
SPECT usually is necessary unless metastases 
have been confirmed previously.

Camera  
settings

• LFOV gamma camera with medium-
energy parallel-hole collimator.

• 20% windows centered over both 
Indium In 111 peaks (172 KeV and 
245 KeV).

• Data from both windows are added 
to acquisition frames.

SPECT  
acquisition 
(single-head 
camera)

• 60 projections.
• 45 - 60 s per step.
• 64 x 64 word matrix (or higher).
• 360° rotation.

SPECT  
acquisition 
(triple-head 
camera)

• 120 projections.
• 30 s per step.
• 64 x 64 word matrix (or higher).
• 360° rotation.

SPECT 
analysis

• 1-pixel slice width.
• Pre-filter (Wiener, or other compa-

rable filter) applied to original data.
• Filtered data reconstruction with a 

Ramp (or other comparable filter).

 
4.7 Instructions for Preparation and Use
Note: Read complete directions thoroughly 
before starting preparation procedure.
Procedural Precautions And Notes:

• The components are sterile and  
non-pyrogenic. Use aseptic technique 
and wear waterproof gloves throughout 
the entire preparation procedure, and 
while withdrawing the patient-dose 
from the Octreoscan Reaction Vial.

• Make all transfers of radioactive Indium 
In 111 Chloride Sterile Solution to 
the Octreoscan Reaction Vial with an 
adequately shielded sterile syringe and 
maintain adequate shielding around the 
Indium In 111 pentetreotide vial during 
the useful life of the radioactivity. Use 
the transfer needle provided in the kit.

• DO NOT inject into TPN (total parenteral 
nutrition) administration bags or their 
intravenous lines.

Procedure For The Preparation of Indium In 
111 Pentetreotide:

• Place the Octreoscan Reaction Vial in a 
lead dispensing shield (of minimum wall 
thickness 3 mm) fitted with a lid.

• Swab the rubber stopper of the 
Reaction Vial with an appropriate 
antiseptic and allow the vial to dry.

• Aseptically remove the contents of the 
Indium In 111 Chloride Sterile Solution 
vial using the needle provided and a 
shielded, sterile syringe.

• Inject the Indium In 111 Chloride Sterile 
Solution into the Octreoscan Reaction 
Vial.

• Gently swirl the Octreoscan Reaction 
Vial until the lyophilized pellet is 
completely dissolved.

• Incubate the Indium In 111 
pentetreotide solution at or below 
25°C for a minimum of 30 min. Note: A 
30-min incubation time is required. 
Shorter incubation periods may 
result in inadequate labelling.

• Using proper shielding, visually inspect 
the vial contents. The solution should be 
clear, colourless and free of particulate 
matter. If not, the preparation should 
not be used. It should be disposed of in 
a safe and approved manner.

• Assay the Indium In 111 pentetreotide 
solution using a suitably calibrated 
ionization chamber. Record the date, 
time, total activity, and patient identifier 
(e.g., patient name and number) on the 
radioassay information label and affix 
the label to the lead dispensing shield.

• The labelling yield of the 
reconstituted solution must be 
checked before administration to the 
patient, according to the instructions 
given below. If the radiochemical 
purity is < 90%, the product should 
not be used. Refer to Section 4.4.

• Store the Reaction Vial containing the 
Indium In 111 pentetreotide solution 
at controlled room temperature (20°C 
to 25°C) until use. The Indium In 111 
pentetreotide must be used within 
six hours of preparation.

• If desired, the preparation can be 
diluted to a maximum volume of 3 mL 
with 0.9% Sodium Chloride Injection, 
USP immediately prior to injection. 
The sample should be drawn up 
into a shielded, sterile syringe and 
administered to the patient.

4.8 Radiation Dosimetry
The estimated radiation doses (Values 
listed include a correction for a maximum of 
0.1% Indium In 114m radiocontaminant at 
calibration) to the average adult (70 kg) from 
intravenous administration of Indium In 111 
pentetreotide are presented in Table 2. These 
estimates were calculated by Oak Ridge As-
sociated Universities using the data published 
by Krenning, et al. (E.P. Krenning, W.H. Bakker, 
P.P.M. Kooij, W.A.P. Breeman, H.Y. Oei, M. 
de Jong, J.C. Reubi, T.J. Visser, C. Bruns, D.J. 
Kwekkeboom, A.E.M. Reijs, P.M. van Hagen, 
J.W. Koper and S.W.J. Lamberts, “Somatostatin 
Receptor Scintigraphy with Indium-111-DTPA-
D-Phe-1-Octreotide in Man: Metabolism, Do-
simetry and Comparison with Iodine-123-Tyr-
3-Octreotide,“ The Journal of Nuclear Medicine, 
Vol. 33, NO. 5, May 1992, pp. 652-658).

Table 2: Final Dose Estimates: Estimated 
Absorbed Radiation Doses After 
Intravenous Administration of Indium 
In 111 Pentetreotide to a 70 kg Patient 
(Assumes 4.8 hour voiding interval and 
International Commission on Radiological 
Protection (ICRP) 30 model for the 
gastrointestinal tract calculations).

ORGAN mGy/MBq rad/mCi

Adrenals 0.06 0.22

Brain 0.014 0.051

Breasts 0.014 0.051

Gallbladder Wall 0.053 0.20

LLI Wall 0.084 0.31

Small Intestine 0.044 0.16

Stomach 0.041 0.15

ULI Wall 0.056 0.21

Heart Wall 0.026 0.096

Kidneys 0.52 1.9

Liver 0.065 0.24

Lungs 0.023 0.085

Muscle 0.026 0.097

Ovaries 0.047 0.17

Pancreas 0.063 0.23

Red Marrow 0.029 0.11

Bone Surfaces 0.035 0.13

Skin 0.014 0.053

Spleen 0.034 1.3

Testes 0.027 0.10

Thymus 0.018 0.068

Thyroid 0.17 0.063

Urinary Bladder 0.35 1.3

Uterus 0.065 0.24

Total Body 0.030 0.11

Effective Dose Equivalent 
Estimated according to ICRP 
Publication 53

0.10 mSv/
MBq

0.38 
rem/
mCi

5 OVERDOSAGE
In the event of a radiation overdose, the ab-
sorbed dose to the patient should be reduced 
where possible by increasing the elimina-
tion of the radionuclide from the body using 
reinforced hydration and frequent bladder 
voiding. A diuretic might also be considered. 
If possible, an estimate of the radioactive dose 
given to the patient should be performed. For 
management of a suspected drug overdose, 
contact your regional poison control center.

6 DOSAGE FORMS, STRENGTHS,  
COMPOSITION AND PACKAGING
The Octreoscan, kit for the preparation of 

Indium In 111 pentetreotide, is a diagnostic 
radiopharmaceutical kit consisting of two 
components as described in the table below:
Table 3 – Dosage Forms, Strengths, 
Composition and Packaging.

Route of  
Administration

Dosage Form/ 
Strength/
Composition

Non-medicinal 
Ingredients

Intravenous 10-mL 
Octreoscan 
Reaction Vial 
containing  
10 µg pentet-
reotide 

0.37 mg citric 
acid, anhydrous;
2.0 mg gentisic 
acid [2,5-dihy-
droxybenzoic 
acid];
10.0 mg inositol;
4.9 mg triso-
dium citrate, 
anhydrous.

10-mL vial of 
Indium In 111 
Chloride Sterile 
Solution con-
taining 1.1 mL 
of 111 MBq/mL 
(3.0 mCi/mL) 
Indium In 111 
chloride  
(at time of 
calibration)

3.5 μg/mL (ferric 
ion, 1.2 μg/mL); 
0.02 N HCl.

 
Prior to lyophilization, sodium hydroxide or 
hydrochloric acid may have been added for 
pH adjustment. The vial contents are sterile 
and non-pyrogenic. No bacteriostatic preser-
vative is present.
In addition, the kit also contains the follow-
ing items: a 25 G x 5/8” needle (BD, Monoject) 
used to transfer Indium In 111 Chloride Sterile 
Solution to the Octreoscan Reaction Vial, pres-
sure sensitive label, and a package insert. 
6.1 Physical Characteristics
Per the Radiopharmaceutical Internal Dosi- 
metry Information Center, Oak Ridge Associ-
ated Universities, Oak Ridge, TN 37831-0117, 
February 1985, Indium In 111 decays by elec-
tron capture to cadmium Cd 111 (stable) and 
has a physical half-life of 2.805 days (67.32 
hours). The principal photons that are useful 
for detection and imaging are listed in Table 4.
Table 4. Principal Radiation Emission Data 
per Kocher, David C., “Radioactive Decay Data 
Tables”, DOE/TIC-11026, 115 (1981).

RADIATION MEAN  
PERCENT/  

DISINTEGRATION

ENERGY 
(keV)

Gamma-2 90.2 171.3

Gamma-3 94.0 245.4

 
Table 5 lists the fractions remaining at 
selected time intervals before and after 
calibration. This information may be used to 
correct for physical decay of the radionuclide.
Table 5. Physical Decay Chart: Indium In 
111, Half-life 2.805 days (67.32 hours).

Hours Fraction 
Remaining

Hours Fraction 
Remaining

-72 2.100 0* 1.000

-60 1.854 3 0.970

-48 1.639 6 0.940

-36 1.448 12 0.884

-24 1.280 24 0.781

-12 1.131 36 0.690

-6 1.064 48 0.610
  
 * Calibration time

6.2 External Radiation
The specific gamma ray constant for Indium 
In 111 is 3.21 R/hr-mCi at 1 cm. The first half-
value thickness of lead (Pb) for Indium In 111 
is 0.023 cm. Selected coefficients of attenua-
tion are listed in Table 6 as a function of lead 
shield thickness. For example, the use of 0.834 
cm of Pb will attenuate the external radiation 
by a factor of about 1000. 
Table 6. Radiation Attenuation by Lead 
Shielding*. 

Shield Thickness  
(Pb) cm

Coefficient of  
Attenuation

0.023 0.5

0.203 0.1

0.513 0.01

0.834 0.001

1.12 0.0001

*From the Radiopharmaceutical Internal Dosimetry Information 
Center, Oak Ridge Associated Universities, Oak Ridge, TN 37831-
0117, February 1985.

7 WARNINGS AND PRECAUTIONS

The product should be administered under 
the supervision of a health professional 
who is experienced in the use of radiophar-
maceuticals. Appropriate management of 
therapy and complications is only possible 
when adequate diagnostic and treatment 
facilities are readily available.
As in the use of any other radioactive 
material, care should be taken to minimize 
radiation exposure to patients consistent 
with proper patient management, and to 
minimize radiation exposure to occupa-
tional workers.

 
The contents of the two vials supplied with 
the kit are intended only for use in the 
preparation of Indium In 111 pentetreotide 
and are NOT to be administered separately to 
the patient.
DO NOT ADMINISTER IN TOTAL 
PARENTERAL NUTRITION (TPN) 
ADMIXTURES OR INJECT INTO TPN 
INTRAVENOUS ADMINISTRATION LINES. IN 
THESE SOLUTIONS, A COMPLEX GLYCOSYL 
OCTREOTIDE CONJUGATE MAY FORM.
The sensitivity of scintigraphy with Indium In 
111 pentetreotide may be reduced in patients 
concurrently receiving therapeutic doses of 
octreotide acetate. Therefore, consideration 
should be given to temporarily suspending 
octreotide acetate therapy before the 
administration of Indium In 111 pentetreotide 
and to monitoring the patient for any signs of 
withdrawal.
General
To help reduce the radiation dose to the 
thyroid, kidneys, bladder, and other target 
organs, patients should be well hydrated 
before the administration of Indium In 111 
pentetreotide. They should increase fluid 
intake and void frequently for one day after 
the administration of this drug. In addition, 
it is recommended that patients be given 
a mild laxative (e.g., bisacodyl or lactulose) 
before and after administration of Indium 
In 111 pentetreotide (see Dosage and 
Administration section).
Carcinogenesis and Mutagenesis
Refer to the animal data in 16 NON-CLINICAL 
TOXICOLOGY of the product monograph.
Contamination
The following measures should be taken 
for up to 12 hours after receiving the 
radiopharmaceutical product: toilet should be 
used instead of urinal; toilet should be flushed 
several times after use and if blood or urine 
gets onto clothing, such clothing should be 
washed separately or stored for 1 to 2 weeks 
to allow for decay.
Special precautions such as bladder 
catheterization should be taken following 
administration to incontinent patients 
to minimize the risk of radioactive 
contamination of clothing, bed linen, and the 
patient’s environment. 
Hepatic/Biliary/Pancreatic
Octreotide acetate and the natural 
somatostatin hormone may be associated 
with cholelithiasis, presumably by altering 
fat absorption and possibly by decreasing 
motility of the gallbladder. A single dose of 
Indium In 111 pentetreotide is not expected 
to cause cholelithiasis.
Therapy with octreotide acetate can 
produce severe hypoglycemia in patients 
with insulinomas. Since pentetreotide is 
an analog of octreotide, an intravenous 
line is recommended in any patient 
suspected of having an insulinoma. An 
intravenous solution containing glucose 
should be administered just before and 
during administration of Indium In 111 
pentetreotide.
Renal
Since Indium In 111 pentetreotide is 

eliminated primarily by renal excretion, use in 
patients with impaired renal function should 
be carefully considered.
Indium In 111 pentetreotide elimination 
has not been studied in anephric patients 
or in those with poorly functioning kidneys. 
It is not known whether Indium In 111 
pentetreotide can be removed by dialysis. 
Dosage adjustments in patients with 
decreased renal function have not been 
studied. 
Reproductive Health: Female and Male 
Potential
• Fertility  
Since adequate reproduction studies have 
not been performed in animals to determine 
whether this drug affects fertility in males 
or females, has teratogenic potential, or 
has other adverse effects on the fetus, this 
radiopharmaceutical preparation should not 
be administered to pregnant women unless 
it is considered that the benefits to be gained 
outweigh the potential hazards. 
7.1 Special Populations
7.1.1 Pregnant Women 
Ideally, examinations using radiopharmaceu-
ticals, especially those elective in nature, of 
women of childbearing capability should be 
performed during the first ten days following 
the onset of menses, or after ensuring the 
woman is not pregnant. The benefit of using 
a diagnostic radiopharmaceutical should 
be weighed against the possible risk to an 
embryo or a fetus.
7.1.2 Breastfeeding
Where an assessment of the risk to benefit 
ratio suggests the use of this product in 
lactating mothers, formula feeding should be 
substituted for breastfeeding.
7.1.3 Pediatrics
No data are available to Health Canada; 
therefore, Health Canada has not authorized 
an indication for pediatric use.
7.1.4 Geriatrics
No data are available to Health Canada; 
therefore, Health Canada has not authorized 
an indication for geriatric use. 
8 ADVERSE REACTIONS
8.1 Adverse Reaction Overview
The most frequently occurring adverse reac-
tions are: nausea, vomiting, headache, flush-
ing and hyperhidrosis. 
Pentetreotide is derived from octreotide 
which is used as a therapeutic agent to 
control symptoms from certain tumours. The 
usual dose for Indium In 111 pentetreotide 
is approximately 5 to 20 times less than for 
octreotide and is subtherapeutic. 
8.2 Clinical Trial Adverse Reactions
Refer to section 8.3 below. 
8.2.1 Clinical Trial Adverse Reactions –  
Pediatrics 
No data available.
8.3 Less Common Clinical Trial Adverse  
Reactions 
The following adverse effects were observed 
in clinical trials at a frequency of less than 1% 
of 538 patients:

• Gastrointestinal disorders: Nausea;
• General disorders and administration 

site conditions: Pyrexia, Hyperhidrosis, 
Asthenia;

• Investigations: Alterations in liver 
enzymes;

• Musculoskeletal and connective tissue 
disorders: Arthralgia;

• Nervous system disorders: Dizziness, 
Headache; and

• Vascular disorders: Hypotension, 
Flushing.

These adverse effects were transient.
Also, in clinical trials, there was one reported 
case of bradycardia and one case of decreased 
hematocrit and hemoglobin.
8.3.1 Less Common Clinical Trial Adverse  
Reactions – Pediatrics 
No data available.
8.4 Abnormal Laboratory Findings:  
Hematologic, Clinical Chemistry and  
Other Quantitative Data Clinical Trial  
Findings
Clinical Trial Findings: No data available.
Post-Market Findings: No data available.
8.5 Post-Market Adverse Reactions
In post-marketing experience the most 
frequently occurring adverse reactions are 
nausea, vomiting, headache, flushing and 
hyperhidrosis. In addition to the events listed 
above, the following have been identified 
during post-approval use of Octreoscan. Since 
these reactions are reported voluntarily from 
a population of uncertain size, it is not always 
possible to reliably estimate their frequency 
or establish a causal relationship to drug 
exposure.
Immune system disorders: Hypersensitivity  
reactions: Pruritus; Rash; Urticaria; and  
Erythema. Rare cases of head and neck edema 
have been described in patients exposed to 
Octreoscan. 
9 DRUG INTERACTIONS
9.2 Drug Interactions Overview
Interactions with other drugs have not been 
established. 
9.3 Drug-Behavioural Interactions
No data available. 
9.4 Drug-Drug Interactions
Interactions with other drugs have not been 
established.
9.5 Drug-Food Interactions
Interactions with food have not been estab-
lished.
9.6 Drug-Herb Interactions
Interactions with herbal products have not 
been established.
9.7 Drug-Laboratory Test Interactions
Interactions affecting laboratory tests have 
not been established. 
10 CLINICAL PHARMACOLOGY
The clinical utility of Indium In 111 pentet-
reotide is potentially significant. Scintigraphy 
with Indium In 111 pentetreotide can provide 
valuable patient information regarding the 
status of somatostatin receptors in tumours. 
This may be significant for patients when the 
embryonic origin of their tumour is unclear.  
Patients who have neuroendocrine tumours 
with somatostatin receptors can be started 
on octreotide therapy. Those patients with tu-
mours deficient in somatostatin receptors can 
be spared the time and expense of octreotide 
therapy and proceed to alternate therapies.
10.1 Mechanism of Action
Pentetreotide is a DTPA conjugate of octreo-
tide, which is a long-acting analog of the 
human hormone, somatostatin. Indium In 111 
pentetreotide binds to somatostatin receptors 
on cell surfaces throughout the body.  
10.2 Pharmacodynamics
Indium In 111 pentetreotide binds to cell sur-
face receptors for somatostatin. In nonclinical 
pharmacologic studies, the hormonal  
effect of Octreoscan in vitro is one-tenth that  
of octreotide. Since a diagnostic imaging  
dose of Indium In 111 pentetreotide is 
subtherapeutic, Indium In 111 pentetreotide 
is not expected to exert clinically significant 
somatostatin effects. 
10.3 Pharmacokinetics
Within an hour of injection, most of the dose 
of Indium In 111 pentetreotide distributes 
from plasma to extravascular body tissues and 
concentrates in tumours containing a high 
density of somatostatin receptors. Excretion is 
almost exclusively via the kidneys.
Indium In 111 pentetreotide radioactivity 
leaves the plasma rapidly. One-third of the 
radioactive injected dose remains in the 
blood pool at 10 minutes after administration. 
Plasma levels continue to decline so that by 
20 hours post-injection, about 1% of the ra-
dioactive dose is found in the blood pool. The 
biological half-life of Indium In 111 pentetreo-
tide is 6 hours.
Absorption
After background clearance, visualization of 
somatostatin receptor-rich tissue is achieved. 
In addition to somatostatin receptor-rich 
tumours, the normal pituitary, thyroid gland, 
liver, spleen and urinary bladder also are 
visualized in most patients, as is the bowel, to 
a lesser extent.

A050I0CA R08/2021 Distribution
No data available.
Metabolism
For several hours after administration, plasma 
radioactivity is predominantly in parent form. 
Ten percent of the radioactivity excreted is 
nonpeptide-bound.
Elimination
Half of the injected dose is recoverable in 
urine within six hours after injection, 85% 
is recovered in the first 24 hours, and over 
90% is recovered in urine by two days. 
Hepatobiliary excretion represents a minor 
route of elimination, and less than 2% of the 
injected dose is recovered in feces within 
three days after injection. 
Special Populations and Conditions
Special populations and conditions have not 
been studied.
11 STORAGE, STABILITY AND DISPOSAL
The Octreoscan Kit should be stored at  
2°C to 8°C. After reconstitution, store at con-
trolled room temperature (20°C to 25°C).
Indium In 111 pentetreotide must be used 
within six hours of preparation.
Indium In 111 Chloride Sterile Solution, based 
on the stability test findings, is stable up to 10 
days after the end of bombardment. Indium 
In 111 Chloride Sterile Solution should be 
stored upright in a lead shielded container at 
controlled room temperature.
An expiration date of two years has been 
established for the Octreoscan Reaction Vial, 
based on stability data. Protect from light. DO 
NOT use the kit beyond the expiration date 
stamped on the box.
Remaining product and components should 
be disposed of in a safe manner, in compli-
ance with applicable regulations.
12 SPECIAL HANDLING INSTRUCTIONS
As with all intravenously administered prod-
ucts, Octreoscan should be inspected visually 
for particulate matter and discoloration prior 
to administration, whenever solution and 
container permit. Preparations containing 
particulate matter or discoloration should not 
be administered. They should be disposed 
of in a safe manner, in compliance with ap-
plicable regulations.
Aseptic techniques and effective shielding 
should be employed in withdrawing doses for 
administration to patients. Waterproof gloves 
should be worn during the administration 
procedure.
DO NOT administer Octreoscan in TPN (total 
parenteral nutrition) solutions or through the 
same intravenous line.
Make all transfers of radioactive solutions with 
an adequately shielded syringe and maintain 
adequate shielding around the vial during the 
useful life of the radioactive product.
As in the use of any other radioactive material, 
care should be taken to minimize radiation 
exposure to patients consistent with proper 
patient management, and to minimize radia-
tion exposure to occupational workers.
DO NOT administer remaining product. Po-
tential radioactive components or remaining 
product should be, whenever possible, safely 
stored for decay until they meet uncondi-
tional clearance levels per SOR/2000-207 as 
prescribed by Canada Nuclear Safety Com-
mission. When unconditional clearance levels 
cannot be achieved, the radioactive waste 
should be disposed as approved by Canadian 
Nuclear Safety Commission and/or other ap-
plicable authority. 
PATIENT MEDICATION INFORMATION
READ THIS FOR SAFE AND EFFECTIVE USE 
OF YOUR MEDICINE
OCTREOSCAN™, Kit for the preparation of 
Indium In 111 pentetreotide 
Read this carefully before you receive  
Octreoscan. This leaflet is a summary and 
will not tell you everything about this drug. 
Talk to your healthcare professional about 
your medical condition and treatment and 
ask if there is any new information about 
Octreoscan. 

Serious Warnings and Precautions
Radiopharmaceuticals should be used only 
by those health professionals who are ap-
propriately qualified in the use of radioac-
tive prescribed substances in or on humans. 

  
What is Octreoscan used for?
Octreoscan is used as an additional agent to 
localize neuroendocrine tumours (tumours 
that form from cells that release hormones 
into the blood in response to a signal from 
the nervous system) bearing somatostatin 
receptors (proteins on the surface of cells 
that bind to the hormone called somatostatin 
that help control other hormones in the 
body). Knowing the amount of somatostatin 
receptors in tissue(s) may help diagnose 
cancer and plan for treatment, if necessary. 
How does Octreoscan work?
Indium In 111 pentetreotide binds to 
somatostatin receptors on cell surfaces 
throughout the body. Within an hour 
of injection, Octreoscan will attach to 
somatostatin receptors that are on the 
tumours. Your body will be scanned to 
produce an image of where the product 
accumulates that will help show where the 
tumours are in your body that have those 
somatostatin receptors. 
What are the ingredients in Octreoscan?
Medicinal ingredients: Pentetreotide and 
Indium In 111 Chloride Sterile Solution. 
Non-medicinal ingredients: 

• Octreoscan Reaction Vial contains: Citric 
Acid Anhydrous; Gentisic Acid; Inositol; 
and Trisodium citrate anhydrous. 

• Indium In 111 Chloride Sterile Solution 
contains ferric chloride.

Octreoscan comes in the following dosage 
forms:
The Reaction Vial is a powder for solution and 
the Indium In 111 Chloride Sterile Solution is 
a solution.
Do not use Octreoscan if:
No known contraindication.
To help avoid side effects and ensure 
proper use, talk to your healthcare 
professional before you receive 
Octreoscan. Talk about any health 
conditions or problems you may have, 
including if you: 
• Are also taking therapeutic doses of 

octreotide acetate, which can lower the 
ability for Indium In 111 pentetreotide 
to help localize the tumours that have 
somatostatin receptors on them. 
Therefore, talk to your doctor about 
possibly temporarily suspending 
octreotide acetate therapy before 
receiving Octreoscan. Your doctor may 
need to monitor you for any signs of 
withdrawal from octreotide.

• Are suspected of having a small tumour 
in the pancreas that produces an excess 
amount of insulin (insulinoma).

• Are concerned about hard deposits 
(gallstones) that may form in the 
gallbladder (cholelithiasis).

As in the use of any other radioactive mate-
rial, care will be taken to minimize radiation 
exposure to you consistent with proper 
patient management, and to minimize 
radiation exposure to occupational workers.

• In addition, the healthcare professional will 
take the following precautions: 
DO NOT ADMINISTER IN TOTAL 
PARENTERAL NUTRITION (TPN) 
ADMIXTURES OR INJECT INTO TPN 
INTRAVENOUS ADMINISTRATION LINES; 
IN THESE SOLUTIONS, A COMPLEX 
GLYCOSYL OCTREOTIDE CONJUGATE 
MAY FORM.

• General: 
To help reduce the radiation dose to your 
thyroid, kidneys, bladder and other target 
organs, you should drink liquids before receiv-
ing Octreoscan. You should increase drinking 
fluids and urinate frequently for one day after 
receiving this drug. In addition, it is recom-
mended that you be given a mild medication 
that either loosens stool or stimulates a bowel 
movement (laxative) (e.g., bisacodyl or lactu-
lose) before and after receiving Octreoscan.
• Contamination: 
You should be taking the following measures 
for up to 12 hours after receiving Octreoscan: 

o Toilet should be used instead of urinal; 
o Toilet should be flushed several times 

after use; and
o If blood or urine gets onto clothing 

such clothing should be washed sepa-
rately or stored for 1 to 2 weeks to allow 
for decay.

• Hepatic/Biliary/Pancreatic: 
Octreotide acetate and the natural soma-
tostatin hormone may be associated with 
gallstones by altering fat absorption and 
by limiting the ability of the gallbladder to 
squeeze out its contents. A single dose of 
Octreoscan contains a very small amount of 
pentetreotide (similar to octreotide) and is 
not expected to cause gallstones. Therapy 
with octreotide acetate can produce severe 
low blood sugar (hypoglycemia) in patients 
with insulinomas. Since pentetreotide can act 
in a similar way to octreotide, you may receive 
an intravenous solution containing sugar 
(glucose) just before and during administra-
tion of Octreoscan.
• Renal: 
Since your body eliminates Octreoscan 
through your kidneys, tell your physician 
if you have any kidney problems or kidney 
disease. 
• Reproductive Health: Female and Male  
Potential: 
Octreoscan preparation should not be 
administered to pregnant women unless it 
is considered that the benefits to be gained 
outweigh the potential risks.
• Pregnant Women: 
If you are of childbearing capability, examina-
tion with Octreoscan should be performed 
during the first ten days following the onset 
of menses, or after it has been determined that 
you are not pregnant. The benefit of using 
a diagnostic radiopharmaceutical should 
be weighed against the possible risk to an 
embryo or a fetus.
• Breastfeeding: 
If you are breastfeeding; you may be advised 
to substitute with formula feeding.
• Pediatrics: 
The safety and effectiveness for pediatric 
patients has not been established. 
• Geriatrics: 
The safety and effectiveness for geriatic pa-
tients has not been established.
Other warnings you should know about:
No other warnings have been established.
Tell your healthcare professional about 
all the medicines you take, including 
any drugs, vitamins, minerals, natural 
supplements or alternative medicines.
The following may interact with 
Octreoscan:
Interactions with other drugs have not been 
established. 
How to take Octreoscan:
Octreoscan will be given to you by a 
healthcare professional who is experienced in 
the use of radiopharmaceuticals.
Make sure you are well hydrated before your 
exam.
Usual dose:
Depending on the type of exam you will 
receive, one of the below dosages will be 
given to you:

• Planar imaging: 111 MBq (3.0 mCi) of 
Indium In 111 pentetreotide prepared 
from an Octreoscan kit.

• SPECT imaging: 222 MBq (6.0 mCi) of 
Indium In 111 pentetreotide prepared 
from an Octreoscan kit.

Overdose:

If you think you, or a person you are caring 
for, have received too much Octreoscan, 
contact a healthcare professional, hospital 
emergency department, or regional poison 
control centre immediately, even if there 
are no symptoms.

 
Missed Dose:
Since you will receive a single dose specially 
calculated for you and your examination, 
there is no missed dosing.
What are possible side effects from using 
Octreoscan?
These are not all the possible side effects you 
may have when taking Octreoscan. If you 
experience any side effects not listed here, tell 
your healthcare professional. 

• Nausea; 
• Vomiting; 
• Headache; 
• Temporary reddening of the skin; and/

or
• Excessive sweating that’s not necessarily 

related to heat or exercise.
The following side effects may also occur:

• Raised body temperature (Fever);
• Abnormal physical weakness or lack of 

energy;
• Alterations in liver enzymes;
• Joint pain; 
• Dizziness;
• Low blood pressure; and/or
• Allergic reactions such as itching, rash, 

hives and superficial reddening of the 
skin.

If you have a troublesome symptom or side 
effect that is not listed here or becomes bad 
enough to interfere with your daily activities, 
tell your healthcare professional.

Reporting Side Effects
You can report any suspected side effects 
associated with the use of health products 
to Health Canada by:

• Visiting the Web page on Adverse 
Reaction Reporting (https://www.
canada.ca/en/health-canada/services 
/drugs-health-products/medeffect-
canada.html) for information on how 
to report online, by mail or by fax; or

• Calling toll-free at 1-866-234-2345.
NOTE: Contact your health professional if you 
need information about how to manage your 
side effects. The Canada Vigilance Program 
does not provide medical advice.

 
Storage:
The Octreoscan Kit should be stored between  
2°C and 8°C. After reconstitution for the 
injection, it should be stored at room 
temperature (20°C to 25°C). 
If you want more information about 
Octreoscan:

• Talk to your healthcare professional; and/
or

• Find the full product monograph that 
is prepared for healthcare professionals 
and includes this Patient Medication 
Information by visiting the Health 
Canada website: https://www.canada.
ca/en/health-canada/services/drugs-
health-products/drug-products/drug-
product-database.html; or by calling 
1-866-885-5988.

This leaflet was prepared by Curium Canada 
Inc.

Curium™ and the Curium logo are trademarks 
of a Curium company.

© 2021 Curium Canada Inc. All rights reserved.

Last Revised: AUG 12, 2021
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PARTIE I : RENSEIGNEMENTS POUR LE  
PROFESSIONNEL DE LA SANTÉ
1 INDICATIONS
OCTREOSCANMC, Trousse pour la préparation 
d’Indium In 111 pentétréotide est un radiopharma-
ceutique (Annexe C) diagnostique indiqué :

• Comme adjuvant utilisé pour la localisation, 
par scintigraphie, de tumeurs neuroendo-
criniennes primaires et métastatiques qui 
portent des récepteurs de la somatostatine.

1.1 Enfants 
Santé Canada ne dispose d’aucune donnée; par 
conséquent, l’indication d’utilisation dans la popu-
lation pédiatrique n’est pas autorisée par Santé 
Canada.
1.2 Personnes âgées 
Santé Canada ne dispose d’aucune donnée; par 
conséquent, l’indication d’utilisation dans la 
population gériatrique n’est pas autorisée par Santé 
Canada.
2 CONTRE-INDICATIONS
Aucune contre-indication connue.
3 ENCADRÉ « MISES EN GARDE ET PRÉCAU-
TIONS  IMPORTANTES »

Mises en garde et précautions importantes
Les produits radiopharmaceutiques ne doivent 
être utilisés que par des professionnels de la 
santé adéquatement qualifiés en ce qui a trait 
au recours à des substances réglementées 
radioactives chez l’homme.

 
4 POSOLOGIE ET ADMINISTRATION
4.1 Considérations posologiques

• Voir Section 7 MISES EN GARDE ET  
PRÉCAUTIONS. 

• Bien hydrater le patient avant de lui adminis-
trer le produit. 

• Après l’administration du produit, inciter 
le patient à boire beaucoup de liquide. 
L’élimination de l’apport hydrique 
supplémentaire contribuera à la réduction 
de la dose d’irradiation en chassant le 
pentétréotide marqué non lié par filtration 
glomérulaire. 

• Il est en outre recommandé de faire prendre 
au patient un laxatif doux (p. ex., bisacodyl 
ou lactulose) la veille de l’administration de 
la drogue radioactive et, par la suite, sur une 
période de 48 heures. Faire boire beaucoup 
de liquide au patient pendant cette période 
afin de favoriser les processus d’élimination 
rénale et d’évacuation intestinale. 

• Chez le patient qui présente un insulinome, 
l’évacuation intestinale ne doit être 
entreprise qu’après consultation auprès d’un 
endocrinologue.

4.2 Dose recommandée et modification  
posologique

• Santé Canada n’a pas autorisé d’indication 
d’utilisation dans la population pédiatrique 
ou gériatrique.

• L’ajustement posologique n’est pas requis 
pour l’insuffisance rénale ou hépatique.

• La dose intraveineuse recommandée pour 
l’imagerie à écho-planar est de 111 MBq (3.0 
mCi) d’Indium In 111 pentétréotide préparé 
à l’aide des composants de la trousse 
d’Octreoscan. 

• La dose intraveineuse recommandée pour la 
tomographie d’émission monophotonique 
(TEMP) est de 222 MBq (6.0 mCi) d’Indium 
In 111 pentétréotide préparé à l’aide des 
composants de la trousse d’Octreoscan.

4.3 Reconstitution  
Produits parentéraux : 

• Pour reconstituer l’Indium In 111 penté-
tréotide, réunir les deux composants de la 
trousse (Voir Section 4.7 : Instruction pour 
la préparation et l’utilisation). L’Indium In 
111 réagit avec la partie d’acide diéthylène-
triamine tétraacétique de la molécule de 
pentétréotide pour former l’Indium In 111 
pentétréotide. Le pH de la solution d’Indium 
In 111 pentétréotide ainsi reconstituée se 
situe entre 3,8 et 4,3. Il n’y a aucun agent de 
conservation bactériostatique. 

• La solution d’Indium In 111 pentétréotide 
peut être administrée telle quelle par voie 
intraveineuse ou être diluée dans un  
volume maximal de 3,0 mL avec une  
solution de Chlorure de Sodium USP à  
0,9 % pour injection, tout de suite avant 
d’être administrée par voie intraveineuse. 
Dans un cas comme dans l’autre, il faut 
déterminer le rendement de marquage 
de l’Indium In 111 pentétréotide avant 
d’administrer le produit au patient. 
La méthode recommandée pour la 
détermination du rendement de marquage 
se trouve à la Section 4.4 Administration.

• Conserver la trousse Octreoscan à des tem-
pératures allant de 2°C à 8°C.

• La solution stérile de chlorure d’Indium In 
111 est stable pendant un maximum de 10 
jours après la fin du bombardement.

• Le délai de péremption de la Fiole à Réaction 
Octreoscan est fixé à deux ans. Ne pas uti-
liser la trousse après la date de péremption 
imprimée sur la boîte.

• Après reconstitution, conserver la prépara-
tion à température ambiante contrôlée (20°C 
à 25°C). 

• Jeter de façon sécuritaire le produit restant 
ou les composants non-utilisés, conformé-
ment à la réglementation en vigueur. Voir 
Section 11 : ENTREPOSAGE, STABILITÉ ET 
TRAITEMENT.

Tableau 1 – Reconstitution.

Taille du flacon 10 mL

Volume de diluant 
à ajouter au flacon 

1 mL

Volume disponible 
approximatif

1,1 mL

Concentration 
par mL

3,0 mCi/mL Indium In 111 
pentétréotide

 
4.4 Administration
Il est recommandé d’effectuer l’imagerie à écho-
planar et la TEMP entre 4 et 24 heures après 
l’injection du produit. Réaliser une image supplé-

mentaire après 48 heures, au besoin. 
Confirmer la dose destinée au patient dans une 
chambre d’ionisation calibrée de façon appropriée 
immédiatement avant de la lui administrer.
La pureté radiochimique de la solution reconstituée 
doit être déterminée avant que cette dernière ne 
soit administrée au patient. Voir la méthode recom-
mandée et l’autre méthode ci-après.
Méthode Recommandée de Détermination du 
Rendement de Marquage de l’Indium In 111 
Pentétréotide :

Matériel 
requis

*Sep-Pak MC  
est une 
marque de 
commerce 
de Waters 
Technologies 
Corporation.

• Cartouche Sep-PakMC C18 de Waters 
(une division de Millipore), article # : 
51910*.

• 15 mL de méthanol (Attention : 
substance toxique et inflammable. À 
manipuler avec soin).

• 20 mL d’eau distillée.
• Seringues jetables :  

    2 seringues de 10 mL, sans aiguille 
    2 seringues de 5 mL, sans aiguille 
    1 seringue de 1 mL, avec aiguille

• Trois tubes ou fioles à culture jetables, 
d’une capacité minimale de 10 mL.

• Chambre d’ionisation.

Préparation 
de la  
cartouche 
Sep-Pak

1. Rincer la cartouche Sep-Pak avec 10 
mL de méthanol, comme suit : remplir de 
10 mL de méthanol une seringue d’une 
capacité équivalente; fixer ensuite la 
seringue à l'extrémité la plus longue de 
la cartouche Sep-Pak; puis pousser sur 
le piston de la seringue pour injecter le 
méthanol dans la cartouche. Jeter l’éluat 
de façon sécuritaire et appropriée.
2.  De même, rincer la cartouche avec 
10 mL d’eau. S’assurer que la cartouche 
reste humide et qu’elle ne renferme 
aucune bulle d’air. Si elle renferme des 
bulles d’air, la rincer avec 5 mL d'eau 
supplémentaires. Jeter l’éluat.

Analyse de 
l’échantillon

3. À l’aide d’une seringue d’une ca-
pacité de 1 mL pourvue d’une aiguille, 
prélever de 0,05 - 0,1 mL d’Indium In 111 
pentétréotide dans la Fiole à Réaction 
Octreoscan. Injecter ensuite la prépara-
tion dans la cartouche Sep-Pak par son 
extrémité la plus longue. Veiller à ce 
que l’échantillon migre sur la colonne 
de la cartouche.
4. REMARQUE : AU TERME DE CETTE 
ÉTAPE, LA CARTOUCHE ET TOUS 
LES ÉLUATS PRODUITS À PARTIR DE 
CELLE-CI SERONT RADIOACTIFS.
5. A l'aide d'une seringue d'une capacité 
de 5-mL, injecter lentement (goutte 
à goutte) 5 mL d'eau dans la partie la 
plus longue de la cartouche et recueillir 
l’éluat dans une fiole ou un tube de 
comptage. Apposer sur la fiole ou le 
tube de comptage qui contient l’éluat 
une étiquette marquée « Fraction 1 ».
6. De même, éluer la cartouche avec 
5 mL de méthanol. Veiller à injecter la 
solution lentement dans l’extrémité 
la plus longue de la cartouche de telle 
sorte que l’élution se fasse goutte à 
goutte. Recueillir cette fraction dans un 
deuxième tube de comptage. Apposer 
sur cette fiole ou ce tube une étiquette 
marquée « Fraction 2 ». Injecter deux 
parts d’air de 5 mL dans l’extrémité 
la plus longue de la cartouche, puis 
recueillir l’éluat dans la fiole ou le tube 
de comptage marqué « Fraction 2 ».
7. Déposer la cartouche Sep-Pak dans 
un troisième tube à des fins de test.

Test 8. Tester l’activité de la « Fraction 1 » 
dans une chambre d'ionisation calibrée 
correctement. Cette fraction renferme 
les impuretés hydrophiles (p. ex., Indium 
In 111 non lié).
9. Tester l’activité de la « Fraction 2 ». 
Cette fraction renferme l’Indium In 111 
pentétréotide.
10. Tester l’activité de la cartouche 
Sep-Pak. Ce composant renferme les 
impuretés non éluables résiduelles.
11. Jeter tout le matériel utilisé pour 
effectuer la préparation, ainsi que 
l’analyse d’échantillon et le test de façon 
sécuritaire et appropriée.

Calculs 12. % d’Indium In 111 pentétréotide = 
Activité de la « Fraction 2 »  x  100 %  
         Activité totale
Où l’activité totale = « Fraction 1 » +  
« Fraction 2 » + Activité résiduelle dans la 
cartouche Sep-Pak.
REMARQUE : SI CETTE VALEUR EST 
INFÉRIEURE À 90 %, NE PAS UTILISER 
LA PRÉPARATION. LA JETER DE FAÇON 
SÉCURITAIRE ET APPROPRIÉE.
13. % d’impuretés hydrophiles =  
Activité de la « Fraction 1 »  x  100 %    
          Activité totale
14. % d’impuretés non éluables =  
Activité résiduelle (Sep-Pak)  X  100 %        
         Activité totale

 
Autre Méthode de Détermination Du  
Rendement De Marquage De l’Indium In 111 
Pentétréotide 
L’analyse comparée des peptides liés à l’Indium 
In 111 et des composés non peptidiques liés à 
l’Indium In 111 peut être réalisée sur des bande-
lettes de fibre de verre imprégnées de gel de silice 
(ITLC SG de Gelman, article # 61885). Préparer une 
bandelette bien asséchée d’environ 10 cm de lon-
gueur sur 2,5 cm de largeur. Marquer une ligne de 
départ à 2 cm, puis faire une autre marque à 6 et à 
9 cm. Appliquer de 5 à 10 µl de solution reconsti-
tuée et étiquetée sur la ligne de départ, puis laisser 
se développer dans une solution fraîchement 
préparée de citrate de sodium 0,1 N ajustée avec 
du HCl pour obtenir un pH de 5. Au bout de deux à 
trois minutes environ, la ligne de front aura atteint 
la marque des 9 cm. Couper la bandelette à la 
marque des 6 cm, puis mesurer l’activité des deux 
bouts de bandelette. L’Indium In 111 non lié aux 
peptides se déplace avec le front.
Exigence : La partie inférieure du chromatogramme 
doit contenir ≥ 90 % de l’activité appliquée.
Préparation du patient

• Préparation des intestins : Administrer 
un laxatif doux (p. ex., du bisacodyl ou du 
lactulose) avant et après l’injection d’Indium 
In 111 pentétréotide, afin de réduire au 
maximum le potentiel d’artéfacts dans les 
intestins.

• Hydratation : Bien hydrater le patient (lui 
faire boire au moins deux verres d’eau) afin 
de favoriser la clairance rénale.

• Traitement concomitant avec l’octréotide :  
Interrompre le traitement 24 à 48 heures  
avant la scintigraphie (si possible) et  
surveiller les signes de sevrage d’octréotide 
chez le patient.

4.5 Dose oubliée
Sans objet.
4.6 Acquisition d’images et interprétation
Protocole d’imagerie à écho-planar : Effectuer, 
de préférence, l’imagerie à écho-planar 24 heures 
après l’injection du produit, car il est possible que 
les lésions abdominales visibles après 24 heures 
en raison d’une activité de fond moins intense ne 
soient pas encore visibles après 4 heures. Réaliser 
des images supplémentaires après 48 heures, au 
besoin, afin de différencier la tumeur du captage 
intestinal normal. Si les périodes de comptage 
sont relativement courtes (en raison d’endroits à 
forte activité dans les limites du champ de vue), 
envisager de réaliser des vues supplémentaires sur 
des périodes de comptage plus longues afin de 
bien voir les lésions qui présentent une densité plus 
faible de récepteurs de la somatostatine.

Réglages de la 
caméra

• Caméra à rayons gamma dotée 
d’un grand champ de vue et d’un 
collimateur à trous parallèles à 
énergie moyenne.

• Fenêtre de 20 % centrée sur les 
pics de l’Indium In 111 (172 keV 
et 245 keV).

• Les données des deux fenêtres 
doivent être ajoutées aux cadres 
d’acquisition d’images.

Acquisition des 
images (images 
d’écho-planar)

• Vues antérieures et postérieures.
• Matrice de mots 128 x 128.

Images de la tête 
et du cou

Prérégler 300 000 comptages 
(durée préréglée d’enregistrement 
des images de 10 min) après 24 
heures.

Images de la 
poitrine

• Prérégler 500 000 comptages (du-
rée préréglée d’enregistrement 
des images de 10 min) après 24 
heures.

• Ne prendre que le bord supérieur 
du foie et de la rate.

• Projections des épaules, bras levés 
(lorsque des métastases axillaires 
sont redoutées).

Images de 
l’abdomen

• Prérégler 500 000 comptages (du-
rée préréglée d’enregistrement 
des images de 10 min) après 24 
heures.

• Prérégler 500 000 comptages (du-
rée préréglée d’enregistrement 
des images d’environ 10 min) 
après 48 heures.

• Partie supérieure de l’abdomen (y 
compris le foie, la rate et les reins).

• Partie inférieure de l’abdomen 
(y compris le bord inférieur des 
deux reins).

Images du corps 
entier

Comptage pendant au moins  
30-min de la tête au pelvis, après 
24 et 48 heures.

 
Protocole de Tomographie d’Émission  
Monophotonique : Il est recommandé de procéder 
à la TEMP 24 heures après l’injection du produit, 
dans le cas des petites tumeurs difficiles à voir par 
imagerie à écho-planar en raison de l’hyper projec-
tion d’autres tissus et organes. La TEMP permet sou-
vent de mieux cerner la tumeur dans l’organisme, 
en particulier lorsque l’imagerie à écho-planar 
démontre un captage homogène, comme chez 
les patients qui présentent des métastases au foie. 
À moins qu’il y ait eu confirmation de la présence 
de métastases, il est généralement nécessaire 
d’effectuer une TEMP abdominale.

Réglages de 
la caméra

• Caméra à rayons gamma dotée d’un 
grand champ de vue et d’un col-
limateur à trous parallèles à énergie 
moyenne.

• Fenêtre de 20 % centrée sur les pics de 
l’Indium In 111 (172 keV et 245 keV).

• Les données des deux fenêtres doivent 
être ajoutées aux cadres d’acquisition.

Acquisition 
des images 
par TEMP 
(caméra à 
une tête)

• 60 projections.
• 45 à 60 s par étape.
• Matrice de mots 64 x 64 (ou plus 

élevé).
• Rotation de 360°.

Acquisition 
des images 
par TEMP 
(caméra à 
trois têtes)

• 120 projections.
• 30 s par étape.
• Matrice de mots 64 x 64 (ou plus 

élevé).
• Rotation de 360°.

Analyse 
TEMP

• Largeur de tranche de 1 pixel.
• Préfiltre (Wiener ou comparable) ap-

pliqué aux données originales.
• Reconstitution des données filtrées 

avec un filtre Ramp (ou tout autre filtre 
comparable).

4.7 Instructions pour la préparation et 
l’utilisation
Remarque : Lire attentivement l’intégralité des 
directives avant de commencer la procédure de 
préparation.
Précautions et remarques concernant la procédure :

• Les composants sont stériles et apyrogènes. 
Faire appel à une technique aseptique et 
porter des gants imperméables tout au 
long de la procédure de préparation et au 
moment de prélever de la Fiole à Réaction 
Octreoscan la dose destinée au patient.

• Effectuer tous les transferts de solution 
stérile de chlorure d’Indium In 111 radioac-
tive dans la Fiole à Réaction d’Octreoscan à 
l’aide d’une seringue adéquatement blindée 
et assurer un blindage adéquat autour de la 
fiole d’Indium In 111 pentétréotide au cours 
de la durée de vie utile du produit radioactif. 
Pour ce faire, utiliser l’aiguille fournie à cet 
effet dans la trousse.

• NE PAS injecter le produit dans des sacs pour 
perfusion d’alimentation parentérale totale 
ni dans les tubulures intraveineuses servant 
à leur administration. 

Procédure De Préparation De l’Indium In 111 
Pentétréotide :

• Déposer la Fiole à Réaction d’Octreoscan 
dans un blindage en plomb (dont l’épaisseur 
de la paroi est d’au moins 3 mm) servant à 
délivrer le produit et fermé par un couvercle.

• Écouvillonner le bouchon de caoutchouc de 
la Fiole à Réaction à l’aide d’un antiseptique 
approprié et laisser sécher la fiole.

• En prenant des mesures d’asepsie, prélever 
le contenu de la fiole de solution stérile de 
chlorure d’Indium In 111 à l’aide de l’aiguille 
fournie à cet effet et d’une seringue stérile 
blindée.

• Injecter la solution stérile de chlorure 
d’Indium In 111 dans la Fiole à Réaction 
d’Octreoscan.

• Remuer doucement la Fiole à Réaction 
d’Octreoscan jusqu’à ce que les pastilles 
lyophilisées soient entièrement dissoutes.

• Placer la solution d’Indium In 111 penté-
tréotide dans un incubateur à une tempéra-
ture égale ou inférieure à 25°C pendant au 
moins 30 min. Remarque : Respecter la du-
rée d’incubation de 30-min. Une période 
d’incubation plus courte peut entraîner 
un marquage insuffisant.

• Inspecter visuellement le contenu de la fiole 
à l’aide d’un blindage approprié. La solution 
doit être limpide, incolore et ne renfermer 
aucune matière particulaire. Si ce n’est pas 
le cas, ne pas utiliser la solution. La jeter de 
façon sécuritaire et appropriée.

• Tester la solution d’Indium In 111 penté-
tréotide dans une chambre d’ionisation 
calibrée de façon adéquate. Inscrire la date, 
l’heure, l’activité totale et l’identificateur 
du patient (p. ex., le nom et le numéro du 
patient) sur l’étiquette de mesure de radio-
activité, puis apposer celle-ci sur le blindage 
en plomb servant à délivrer le produit.

• En suivant les directives de la section 4.4, 
vérifier le rendement de marquage de 
la solution reconstituée avant que cette 
dernière ne soit administrée au patient. Si 
la pureté radiochimique de la solution est 
< 90 %, ne pas administrer le produit.

• Conserver la Fiole à Réaction qui contient 
la solution d’Indium In 111 pentétréotide 
à une température ambiante contrôlée de 
20°C à 25°C jusqu’à son utilisation. Utiliser 
l’Indium In 111 pentétréotide dans les six 
heures suivant sa préparation.

• Si désiré, diluer la préparation dans un 
volume maximal de 3 mL avec une solution 
de chlorure de sodium USP à 0,9 % pour 
injection, tout de suite avant de l’injecter. 
Prélever le produit à l’aide d’une seringue 
stérile blindée et l’administrer au patient.

4.8 Dosimétrie des rayonnements
Le tableau 2 présente l’estimation des doses 
de rayonnement qui peuvent être absorbées 
par un adulte de poids moyen (70 kg) suivant 
l’administration intraveineuse d’Indium In 111 pen-
tétréotide. Les valeurs indiquées tiennent compte 
d’une correction pour un radiocontaminant 
maximum de 0.1 % d’Indium In 114m au moment 
de l’étalonnage. Ces estimations ont été calculées 
par Oak Ridge Associated Universities à l’aide des 
données publiées par Krenning et ses collabora-
teurs (Krenning, E.P., W.H. Bakker, P.P.M. Kooij, W.A.P. 
Breeman, H.Y. Oei, M. de Jong, J.C. Reubi, T.J. Visser, 
C. Bruns, D.J. Kwekkeboom, A.E.M. Reijs, P.M. van 
Hagen, J.W. Koper et S.W.J. Lamberts. «Somatostatin 
Receptor Scintigraphy with Indium In 111-DTPA-D-
Phe-1-Octreotide in Man: Metabolism, Dosimetry and 
Comparison with Iodine-123-Tyr-3-Octreotide », The 
Journal of Nuclear Medicine, volume 33, n° 5, mai 
1992, pp. 652-658).
Tableau 2 : Dose finale estimée : Estimation 
Des Doses De Rayonnement Absorbées Après 
l’Administration d’Indium In 111 Pentétréotide 
Par Voie Intraveineuse à un Patient de 70 kg 
(Suppose un intervalle d’évacuation de 4,8 heures 
et le modèle 30 de la Commission internationale 
de protection contre les radiations (CIPR) pour les 
calculs du tractus gastro-intestinal).

ORGANE mGy/MBq rad/mCi

Glandes surrénales 0,06 0,22

Cerveau 0,014 0,051

Seins 0,014 0,051

Paroi de la vésicule biliaire 0,053 0,20

Paroi inférieure du gros 
intestin

0,084 0,31

Intestin grêle 0,044 0,16

Estomac 0,041 0,15

Paroi supérieure du gros 
intestin

0,056 0,21

Paroi du cœur 0,026 0,096

Reins 0,52 1,9

Foie 0,065 0,24

Poumons 0,023 0,085

Muscle 0,026 0,097

Ovaires 0,047 0,17

Pancréas 0,063 0,23

Moelle osseuse rouge 0,029 0,11

Surfaces osseuses 0,035 0,13

Peau 0,014 0,053

Rate 0,034 1,3

Testicules 0,027 0,10

Thymus 0,018 0,068

Thyroïde 0,17 0,063

Vessie 0,35 1,3

ORGANE mGy/MBq rad/mCi

Utérus 0,065 0,24

Organisme entier 0,030 0,11

Équivalent de dose efficace 
(Estimation d’après la publication 53 
de la CIPR)

0,10 mSv/
MBq

0,38 rem/
mCi

5 SURDOSAGE
En cas de surdosage, la dose absorbée doit 
être réduite autant que possible en augmen-
tant l’élimination du radionucléide du corps en 
renforçant l’hydratation et favorisant les mictions 
fréquentes de la vessie. Un diurétique pourrait être 
envisagé. Si possible, une estimation de la dose 
radioactive administrée au patient devrait être 
effectué. Pour la prise en charge d’un surdosage 
suspecté, contacter le centre antipoison régional.

6 FORMES POSOLOGIQUES, CONCENTRA-
TIONS, COMPOSITION ET EMBALLAGE
Octreoscan est une trousse qui sert à la préparation 
d’Indium In 111 pentétréotide, un produit radio-
pharmaceutique utilisé à des fins diagnostiques. 
Elle est constituée des deux composants suivants :
Tableau 3 – Formes posologiques, concentra-
tions, composition et emballage.

Voie  
d’administration

Forme 
posologique / 

concentration / 
composition

Ingrédients 
non  

médicinaux

Intraveineuse Une Fiole à  
Réaction 
de 10-mL 
d’Octreoscan 
contient un 
lyophilisat de  
10 μg de  
pentétréotide

0,37 mg d’acide 
citrique,  
anhydre;
2,0 mg d’acide 
gentisique 
[acide 
2,5-dihydroxy 
benzoïque];
4,9 mg de citrate 
trisodique, 
anhydre;
10,0 mg 
d’inositol.

Une fiole de  
10- mL de 
solution 
stérile de chlo-
rure d’Indium 
In 111, laquelle 
contient : 1,1 
mL de chlorure 
d’Indium 111 
MBq/mL 
(3,0 mCi/
mL) à la date 
d’étalonnage

3,5 μg/mL (ion 
ferrique, 1.2 μg/
mL);
0,02 N HCl.

 
Avant la lyophilisation, il peut y avoir ajout 
d’hydroxyde de sodium ou d’acide chlorhydrique à 
des fins d’ajustement du pH. Le contenu de la fiole 
est stérile et apyrogène. Il n’y a aucun agent de 
conservation bactériostatique.
La trousse contient également les articles suivants : 
une aiguille 25 G x 5/8 po (Monoject, de BD) pour 
transférer la solution stérile de chlorure d’Indium 
In 111 dans la Fiole à Réaction d’Octreoscan, 
une étiquette auto-adhésive et une notice 
d’accompagnement du produit.
6.1 Caractéristiques physiques
Selon le Radiopharmaceutical Internal Dosimetry 
Information Center, Oak Ridge Associated Universi-
ties, Oak Ridge, TN 37831-0117, février 1985, l’Indium 
In 111 se désintègre par capture d’électrons en 
cadmium-111 (stable) et a une demi-vie de 2,805 
jours (67,32 heures). Les principaux photons utiles 
à la détection et à l’imagerie sont répertoriés dans 
le tableau 4.
Tableau 4 – Principales données sur l’émission 
de rayonnements (Kocher, David C. « Radioactive 
Decay Data Tables », DOE/TIC-11026, 115 (1981).

RAYONNEMENT POURCENTAGE 
MOYEN/ 

DÉSINTÉGRATION

ÉNERGIE
(keV)

Gamma-2 90,2 171,3

Gamma-3 94,0 245,4

Le tableau 5 présente les fractions résiduelles à 
des intervalles de temps choisis avant et après 
l’étalonnage. Cette information peut servir à cor-
riger la décroissance radioactive du radionucléide.
Tableau 5 – Décroissance radioactive de l’Indium 
In 111, demi-vie de 2,805 jours (67,32 heures).

Heures Fraction 
restante

Heures Fraction 
restante

-72 2,100 0* 1,000

-60 1,854 3 0,970

-48 1,639 6 0,940

-36 1,448 12 0,884

-24 1,280 24 0,781

-12 1,131 36 0,690

-6 1,064 48 0,610
 *Heure d’étalonnage

6.2 Irradiation externe
La constante spécifique de rayonnement gamma 
de l’Indium In 111 est de 3,21 R/h-mCi à 1 cm. 
La première couche de demi-atténuation pour 
l’Indium In 111 est de 0,023 cm de plomb. Le 
tableau 6 présente des coefficients d’atténuation 
en fonction de l’épaisseur du blindage en plomb. 
Par exemple, l’utilisation d’une couche de plomb de 
0,834 cm atténue par un facteur approximatif de  
1 000 le rayonnement externe émis par la source.
Tableau 6 – Atténuation du rayonnement par un 
blindage en plomb*.

Épaisseur du blindage 
(Pb) en cm

Coefficient d’atténuation

0,023 0,5

0,203 0,1

0,513 0,01

0,834 0,001

1,12 0,0001

*Selon Radiopharmaceutical Internal Dosimetry Information Center, Oak 
Ridge Associated Universities, Oak Ridge, TN 37831-0117, février 1985.

7 MISES EN GARDE ET PRÉCAUTIONS

Le produit doit être administré sous la supervi-
sion d’un professionnel de la santé expérimenté 
en ce qui concerne l’utilisation de produits radio-
pharmaceutiques. La gestion appropriée de la 
thérapie et des complications n’est possible que 
lorsque des installations adéquates de diagnostic 
et de traitement sont rapidement utilisables.
Comme pour l’utilisation de tout autre produit ra-
dioactif, la prudence s’impose afin que le patient 
ne soit exposé qu’à l’irradiation nécessaire pour 
évaluer son état, ce qui permet également de 
protéger le personnel œuvrant dans ce domaine.

 
Les contenus des deux fioles fournies dans la 
trousse sont réservés à la préparation de l’Indium In 
111 pentétréotide et NE doivent PAS être adminis-
trés séparément au patient.
NE PAS ADMINISTRER LE PRODUIT DANS DES 
MÉLANGES D’ALIMENTATION PARENTÉRALE 
TOTALE NI L’INJECTER DANS LES TUBULURES 
INTRAVEINEUSES SERVANT À LEUR ADMINIS-
TRATION, CAR UN CONJUGUÉ D’OCTRÉOTIDE 
GLYCOSYLÉ COMPLEXE POURRAIT SE FORMER 
DANS CES SOLUTIONS.
La sensibilité de la scintigraphie à l’Indium In 111 
pentétréotide peut être réduite chez les patients 
qui reçoivent conjointement des doses thérapeu-
tiques d’acétate d’octréotide. Par conséquent, il 
faut envisager de suspendre temporairement le 
traitement au moyen de l’acétate d’octréotide 
avant d’administrer l’Indium In 111 pentétréotide, 
et surveiller si le patient présente des signes de 
sevrage.
Généralités
Afin d’aider à réduire la dose de rayonnement dans 
la thyroïde, les reins, la vessie et d’autres organes 
cibles, il convient de bien hydrater le patient avant 
de lui administrer l’Indium In 111 pentétréotide, et 
de lui demander de boire abondamment et d’uriner 
aussi souvent que possible dans la journée qui suit 
l’administration du produit. En outre, la prise d’un 
laxatif doux est recommandée (p. ex., bisacodyl ou 
lactulose) avant et après l’administration d’Indium 
In 111 pentétréotide (voir DOSAGE ET ADMINISTRA-
TION).
Cancérogenèse et mutagenèse
Voir les données sur les animaux à la section 16,  
TOXICOLOGIE NON CLINIQUE de la monographie 
de produit.
Contamination
Les mesures suivantes doivent être appliquées 
jusqu’à 12 heures après l’administration du produit 
radiopharmaceutique : Les toilettes doivent être 
utilisées au lieu de l’urinoir; Le patient doit tirer la 
chasse d’eau plusieurs fois après avoir utilisé les 
toilettes; Lorsque du sang ou de l’urine se répand 
accidentellement sur des vêtements, ceux-ci doi-
vent être lavés séparément ou être entreposés de 1 
à 2 semaines afin de tenir compte de la désintégra-
tion radioactive.
Des précautions particulières, telles que le cathé-

térisme vésical, doivent être prises à la suite de 
l’administration du produit à des patients incon-
tinents afin de réduire les risques de contamina-
tion radioactive des vêtements, de la literie et de 
l’environnement du patient.
Hépatique/biliaire/pancréatique
L’acétate d’octréotide et la somatostatine, une 
hormone naturelle, peuvent être associés à la 
lithiase biliaire, probablement par altération de 
l’absorption des graisses et possiblement par 
diminution de la motilité de la vésicule biliaire. 
Une dose unique d’Indium In 111 pentétréotide ne 
devrait pas entraîner de lithiase biliaire.
Le traitement avec l’acétate d’octréotide peut 
entraîner une hypoglycémie grave chez le patient 
qui présente un insulinome. Le pentétréotide 
étant un analogue de l’octréotide, une tubulure 
intraveineuse est recommandée chez le patient 
dont on soupçonne qu’il présente un insulinome. Il 
faut administrer par voie intraveineuse une solution 
contenant du glucose tout juste avant et pendant 
l’administration de l’Indium In 111 pentétréotide.
Rénal
L’Indium In 111 pentétréotide étant principalement 
éliminé par excrétion rénale, il convient d’envisager 
avec prudence l’administration du produit aux 
patients dont la fonction rénale est altérée.
L’élimination du produit n’a pas fait l’objet d’études 
auprès de patients anéphriques ni de patients 
dont les reins sont peu fonctionnels. On ignore si le 
produit peut être éliminé par dialyse. L’ajustement 
de la posologie chez les patients qui présentent 
une fonction rénale altérée n’a pas été étudié.
Santé reproductive : Potentiel des femmes et 
des hommes
• Fertilité  
Comme on n’a pas encore effectué d’études 
adéquates sur la reproduction chez l’animal afin 
de déterminer si le médicament affectait la fertilité 
tant du mâle que de la femelle, ou s’il provoquait 
des effets tératogènes ou d’autres effets défavo-
rables chez le fœtus, on ne doit pas l’administrer 
aux femmes enceintes à moins que les avantages 
escomptés ne l’emportent sur les risques encourus.
7.1 Populations particulières
7.1.1 Femmes enceintes 
Chez la femme en âge de procréer, il est préférable 
de faire passer la scintigraphie dans les 10 jours 
qui suivent le début des menstruations, ou après 
avoir vérifié que la femme n’est pas enceinte, 
surtout quand cet examen peut être différé. Il 
convient d’évaluer le bienfait associé à l’utilisation 
d’un produit radiopharmaceutique de diagnostic 
par rapport au risque possible pour un embryon ou 
un fœtus.
7.1.2 Allaitement
Lorsque l’évaluation des avantages et des risques 
justifie l’administration de ce produit à des femmes 
qui allaitent, l’allaitement au sein doit être remplacé 
par un allaitement artificiel.
7.1.3 Enfants
Santé Canada ne dispose d’aucune donnée; par 
conséquent l’indication d’utilisation dans la popula-
tion pédiatrique n’est pas autorisée.
7.1.4 Personnes âgées
Santé Canada ne dispose d’aucune donnée; par 
conséquent l’indication d’utilisation dans la popula-
tion gériatrique n’est pas autorisée.
8 EFFETS INDÉSIRABLES
8.1 Aperçu des effets indésirables
Les effets indésirables les plus fréquents sont : 
nausées, vomissement, maux de tête, bouffées de 
chaleur et hyperhidrose.
Le pentétréotide est un dérivé de l’octréotide utilisé 
comme agent thérapeutique pour contrôler les 
symptômes de certaines tumeurs. La dose habi-
tuelle d’Indium In 111 pentétréotide est environ 
5 à 20 fois inférieure à celle de l’octréotide et est 
sous-thérapeutique.
8.2 Effets indésirables observés dans les essais  
cliniques
Voir la Section 8.3.
8.2.1 Effets indésirables observés au cours des  
essais cliniques – enfants 
Aucune information disponible.
8.3 Effets indésirables peu courants observés au 
cours des essais cliniques 
Lors des essais cliniques, moins de 1 % des 538  
patients ont présenté les effets indésirables suivants : 

• Troubles gastrointestinaux : Nausées;
• Troubles généraux et anomalies au site 

d’administration : Pyrexie, Hyperhidrose, 
Asthénie;

• Investigations : Modification des enzymes 
hépatiques;

• Troubles musculo-squelettiques et du tissu 
conjonctif : Arthralgie;

• Troubles du système nerveux : Étourdisse-
ments, Céphalées; et

• Troubles vasculaires : Hypotension, Bouffée 
de chaleur;

Ces effets indésirables étaient passagers. 
On a aussi signalé lors des essais cliniques un cas 
de bradycardie et un cas d’une diminution de 
l’hématocrite et de l’hémoglobine.
8.3.1 Réactions indésirables peu courantes  
observées au cours des essais cliniques –  
enfants 
Aucune information disponible.
8.4 Résultats de laboratoire anormaux :  
hématologique, chimie clinique et autres  
données quantitatives
Conclusions de l’essai clinique : Aucune informa-
tion disponible.
Conclusions après la mise sur le marché : Aucune 
information disponible. 
8.5 Effets indésirables observés après la mise en 
marché
Les effets indésirables les plus observés après la 
mise en marché sont : nausées, vomissement, maux 
de tête, bouffée de chaleur et hyperhidrosis. En 
plus des effets indésirables énumérés ci-dessus, les 
effets suivants ont été identifiés après la mise en 
marché d’Octreoscan. Ces réactions sont signalées 
volontairement à partir d’une population de taille 
incertaine, il n’est pas toujours possible d’estimer de 
manière fiable leur fréquence ou d’établir une rela-
tion causale avec l’exposition au médicament.
Troubles du système immunitaire : Réactions 
d’hypersensibilité : Prurit, Éruption cutanée, urtic-
aire et Érythème. De rares cas d’œdème de la tête 
et du cou ont été décrits chez les patients exposés 
à Octreoscan.
9 INTERACTIONS MÉDICAMENTEUSES
9.2 Aperçu des interactions médicamenteuses
Aucune interaction avec d’autres médicaments n’a 
été établie.
9.3 Interactions médicament-comportement
Aucune information disponible. 
9.4 Interactions médicament-médicament
Aucune interaction avec d’autres médicaments n’a 
été établie.
9.5 Interactions médicament-aliment
Aucune interaction avec les aliments n’a été établie.
9.6 Interactions médicament-plante médicinale
Aucune interaction avec des produits à base de 
plantes médicinales n’a été établie.
9.7 Interactions médicament-tests de laboratoire
Aucune preuve selon laquelle le médicament  
nuirait aux épreuves de laboratoire n’a été établie.
10 PHARMACOLOGIE CLINIQUE
L’utilité clinique de l’Indium In 111 pentétréotide 
est potentiellement importante. La scintigraphie 
à l’aide de l’Indium In 111 pentétréotide peut 
fournir de précieux renseignements à l’égard des 
récepteurs de la somatostatine dans les tumeurs. 
Cette information peut revêtir une importance 
particulière chez les patients qui présentent une 
tumeur dont l’origine embryonnaire est imprécise. 
Les patients dont les tumeurs neuroendocriniennes 
expriment les récepteurs de la somatostatine 
peuvent amorcer un traitement avec l’octréotide. 
Les patients dont les tumeurs n’expriment pas les 
récepteurs de la somatostatine peuvent éviter 
le temps et les frais associés au traitement avec 
l’octréotide et passer à d’autres traitements.
10.1 Mode d’action
Le pentétréotide est un conjugué de DTPA et 
d’octréotide, un analogue à action prolongée de 
la somatostatine, une hormone humaine. L’Indium 
In 111 pentétréotide se lie aux récepteurs de la 
somatostatine à la surface des cellules dans tout 
l’organisme.
10.2 Pharmacodynamie
L’Indium In 111 pentétréotide se lie aux récepteurs 
cellulaires de surface de la somatostatine. Des 
essais pharmacologiques non cliniques ont 
démontré que les effets hormonaux d’Octreoscan 
in vitro correspondaient au dixième de ceux de 
l’octréotide. Puisque la dose d’Indium In 111 penté-
tréotide administrée en imagerie diagnostique est 
sous-thérapeutique, on ne s’attend pas à ce que le 
produit exerce des effets cliniquement importants 
sur la somatostatine.
10.3 Pharmacocinétique
Dans l’heure qui suit l’injection, la majeure partie 
de la dose d’Indium In 111 pentétréotide diffuse du 
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plasma vers les tissus extravasculaires et se concen-
tre dans les tumeurs surexprimant les récepteurs 
de la somatostatine. L’excrétion se fait presque 
exclusivement par les reins.
La radioactivité de l’Indium In 111 pentétréotide 
quitte le plasma rapidement. Le tiers de la dose 
radioactive injectée est toujours présent dans le 
pool sanguin 10 minutes après que le produit a été 
administré. La concentration plasmatique continue 
de baisser; ainsi, 20 heures après l’injection, environ 
1 % de la dose radioactive est toujours présent 
dans le pool sanguin. La demi-vie biologique de 
l’Indium In 111 pentétréotide est de 6 heures.
Absorption
Après la clairance de fond, on peut voir le tissu 
cellulaire riche en récepteurs de la somatostatine. 
Outre les tumeurs riches en récepteurs de la so-
matostatine, on peut voir l’hypophyse normale, la 
glande thyroïde, le foie, la rate et la vessie urinaire 
de la plupart des patients, tout comme l’intestin, 
dans une moindre mesure.
Distribution 
Aucune donnée disponible.
Métabolisme
Plusieurs heures après l’administration, la radioac-
tivité plasmatique est principalement sous forme 
inchangée. Dix pourcents de la radioactivité est 
excrétée par des liens non-peptidiques. 
Élimination
La moitié de la dose injectée est récupérable dans 
l’urine dans les six heures suivant l’injection,  
85 % est récupérée dans les 24 premières heures 
et plus de 90 % est récupérée dans l’urine en deux 
jours. L’excrétion hépatobiliaire représente une voie 
d’élimination mineure et moins de 2 % de la dose 
injectée est récupéré dans les selles dans les trois 
jours suivant l’injection.
Populations et états pathologiques particuliers
Les populations et états pathologiques particuliers 
n’ont pas été étudiés.
11 ENTREPOSAGE, STABILITÉ ET TRAITEMENT
Conserver la trousse Octreoscan à des tempéra-
tures de 2°C à 8°C. Après reconstitution, conserver 
la préparation à température ambiante contrôlée 
de 20°C à 25°C. 
L’Indium In 111 pentétréotide doit être utilisé dans 
les six heures suivant sa préparation.
La solution stérile de chlorure d’Indium In 111, 
selon les conclusions des études de stabilité, est 
stable pendant un maximum de 10 jours après 
la fin du bombardement. La solution stérile de 
chlorure d’Indium In 111 doit être entreposée en 
position verticale dans un contenant à blindage en 
plomb, à température ambiante contrôlée.
Selon les données de stabilité, le délai de péremption 
de la Fiole à Réaction d’Octreoscan est fixé à deux ans. 
Protéger de la lumière. NE PAS utiliser la trousse après 
la date de péremption imprimée sur la boîte. 
Jeter le produit restant ainsi que les composants de 
façon sécuritaire, conformément à la réglementa-
tion en vigueur.
12 INSTRUCTIONS PARTICULIÈRES DE  
MANIPULATION
Comme pour tout produit administré par voie 
intraveineuse, procéder à un examen visuel 
d’Octreoscan afin d’y déceler toute particule et 
tout signe de décoloration avant l’administration à 
condition, bien sûr, que la solution et le contenant 
le permettent. Ne pas administrer une préparation 
décolorée ou qui renferme des particules. La jeter 
de façon sécuritaire, conformément à la réglemen-
tation en vigueur.
Se conformer aux mesures d’asepsie et assurer un 
blindage adéquat lors du prélèvement des doses 
qui seront administrées aux patients. Porter des 
gants imperméables tout au long de la procédure 
de préparation.
NE PAS administrer Octreoscan dans des solutions 
d’alimentation parentérale totale ni par la même 
tubulure intraveineuse.
Effectuer tous les transferts de solutions radioac-
tives à l’aide d’une seringue adéquatement blindée 
et assurer un blindage adéquat autour du flacon au 
cours de la durée de vie utile du produit radioactif.
Comme pour l’utilisation de tout autre produit 
radioactif, la prudence s’impose afin que le patient 
ne soit exposé qu’au rayonnement nécessaire à 
l’évaluation de son état, ce qui permet également 
de protéger les travailleurs de la santé concernés. 
NE PAS administrer le produit restant. Les com-
posants radioactifs potentiels ou le produit restant 
devraient être, dans la mesure du possible, en-
treposés de façon sécuritaire pour se décomposer 
jusqu’à ce qu’ils atteignent les niveaux de libération 
inconditionnelle selon SOR/2000-207, tel que 
prescrit par la Commission Canadienne de Sûreté 
Nucléaire. Lorsque les niveaux de libération incon-
ditionnelle ne peuvent être atteints, les déchets 
radioactifs doivent être éliminés conformément à la 
réglementation en vigueur approuvée par la  
Commission Canadienne de Sûreté Nucléaire ou 
d’une autre autorité compétente.
RENSEIGNEMENTS SUR LE MÉDICAMENT POUR 
LE PATIENT
LISEZ CE DOCUMENT POUR ASSURER UNE  
UTILISATION SÉCURITAIRE ET EFFICACE DE 
VOTRE MÉDICAMENT
OCTREOSCANMC, Trousse pour la préparation 
d’Indium In 111 pentétréotide
Lisez ce qui suit attentivement avant de recevoir  
Octreoscan. L’information présentée ici est un 
résumé et ne couvre pas tout ce qui a trait à ce 
médicament. Discutez de votre état de santé et 
de votre traitement avec votre professionnel de la 
santé et demandez-lui s’il possède de nouveaux 
renseignements au sujet de Octreoscan.

Mises en garde et précautions importantes
Les produits radiopharmaceutiques ne doivent 
être utilisés que par des professionnels de la 
santé adéquatement qualifiés en ce qui a trait au 
recours à des substances réglementées radioac-
tives chez l’homme.

 
Pour quoi Octreoscan est-il utilisé?
Octreoscan est un agent supplémentaire 
utilisé pour localiser les tumeurs neuroendocrines 
(tumeurs qui se forment à partir de cellules qui 
libèrent des hormones dans le sang en réponse 
à un signal du système nerveux) qui portent des 
récepteurs de la somatostatine (protéines à la 
surface des cellules qui se lient à l’hormone ap-
pelée somatostatine qui aide à contrôler d’autres 
hormones dans le corps). Connaître la quantité 
de récepteurs de la somatostatine dans les tissus 
peut aider à diagnostiquer le cancer et à planifier le 
traitement, si nécessaire.
Comment Octreoscan agit-il?
L’Indium In 111 pentétréotide se lie aux récepteurs 
de la somatostatine à la surface des cellules dans 
tout l’organisme. Dans l’heure qui suit l’injection, 
Octreoscan se fixera aux récepteurs de la somatos-
tatine présents sur les tumeurs. Votre corps sera 
scanné pour produire une image de l’endroit où se 
trouvent les tumeurs dans votre corps qui ont ces 
récepteurs de la somatostatine. 
Quels sont les ingrédients dans Octreoscan?
Ingrédients médicinaux : Pentétréotide et une  
solution stérile de chlorure d’Indium In 111.
Ingrédients non médicinaux :

• La Fiole à Réaction de 10 mL d’Octreoscan 
contient : Acide citrique anhydre, Acide gen-
tisique, Citrate trisodique anhydre, Inositol. 

• La solution stérile de chlorure d’Indium In 
111 contient : Chlorure ferrique.

Octreoscan est disponible sous les formes 
posologiques suivantes :
La Fiole à Réaction est une poudre et la solution 
stérile de chlorure d’Indium In 111 est une solution.
Ne prenez pas Octreoscan si :
Aucune contre-indication connue.
Consultez votre professionnel de la santé avant 
de recevoir Octreoscan, afin de réduire la pos-
sibilité d’effets indésirables et pour assurer la 
bonne utilisation du médicament. Mentionnez 
à votre professionnel de la santé tous vos prob-
lèmes de santé, notamment : 
• Si vous prenez des doses thérapeutiques 

d’acétate d’octréotide, ce qui pourrait réduire 
la capacité de l’Indium In 111 pentétréotide 
à localiser les tumeurs qui contiennent des 
récepteurs de la somatostatine. Par conséquent, 
parlez à votre médecin de la possibilité de 
suspendre temporairement le traitement par 
l’acétate d’octréotide avant de recevoir Oc-
treoscan. Votre médecin devra peut-être vous 
surveiller pour déceler tout signe de sevrage 
d’octréotide.

• Si vous êtes soupçonné d’avoir une petite tu-
meur dans le pancréas qui produit une quantité 
excessive d’insuline (insulinome). 

• Si vous êtes préoccupés par des dépôts durs 
(calculs biliaires) qui peuvent se former dans la 
vésicule biliaire (cholélithiase). 

Comme pour l’utilisation de tout autre produit ra-
dioactif, la prudence s’impose afin que le patient 
ne soit exposé qu’à l’irradiation nécessaire pour 
évaluer son état, ce qui permet également de 
protéger le personnel œuvrant dans ce domaine.

• Votre professionnel de la santé prendra aussi les 
précautions suivantes : 

NE PAS ADMINISTRER LE PRODUIT DANS 
DES MÉLANGES D’ALIMENTATION PAREN-
TÉRALE TOTALE NI L’INJECTER DANS LES 
TUBULURES INTRAVEINEUSES SERVANT À 
LEUR ADMINISTRATION, CAR UN CONJUGUÉ 
D’OCTRÉOTIDE GLYCOSYLÉ COMPLEXE 
POURRAIT SE FORMER DANS CES SOLU-
TIONS.

• Général :  
Afin d’aider à réduire la dose de rayonnement dans 
la thyroïde, les reins, la vessie et d’autres organes 
cibles; vous devez boire du liquide avant de  
recevoir Octreoscan. Vous devez augmenter 
votre consommation de liquides et uriner aussi 
souvent que possible dans la journée qui suit 
l’administration du produit. De plus, il est  
recommandé de prendre un laxatif doux pour 
ramollir les selles (p. ex., bisacodyl ou lactulose) 
avant et après la réception d’Octreoscan.
• Contamination :  
Vous devriez suivre les mesures suivant jusqu’à 12 
heures après avoir reçu Octreoscan : 

o Utiliser les toilettes au lieu de l’urinoir;
o Tirer la chasse d’eau plusieurs fois après avoir 

utilisé les toilettes; et
o Lorsque du sang ou de l’urine se répand 

accidentellement sur des vêtements, ceux-ci 
doivent être lavés séparément ou être entrepo-
sés de 1 à 2 semaines afin de tenir compte de la 
désintégration radioactive.

• Hépatique/biliaire/pancréatique :  
L’acétate d’octréotide et la somatostatine, une 
hormone naturelle, peuvent être associés aux 
calculs biliaires, probablement par la modification 
de l’absorption des graisses et possiblement par la 
diminution de la méthode par laquelle la vésicule 
biliaire expulse son contenu.  Une dose unique 
d‘Octreoscan contient une très petite quantité 
de pentétréotide (semblable à l’octréotide) et ne 
devrait pas entraîner de calculs biliaires. Le traite-
ment avec l’acétate d’octréotide peut entraîner un 
faible taux de sucre dans le sang (hypoglycémie) 
chez le patient qui présente un insulinome. Le 
pentétréotide peut agir de manière similaire à 
l’octréotide, vous pourriez recevoir une solution 
intraveineuse contenant du sucre (glucose) juste 
avant et pendant l’administration d’Octreoscan.
• Rénal :  
Puisque votre corps élimine Octreoscan par vos 
reins; informez votre médecin si vous avez des 
problèmes rénaux ou une maladie rénale.
• Santé reproductive : Potentiel des femmes et 
des hommes :  
Octreoscan ne doit pas être administré aux femmes 
enceintes sauf si l’on considère que les bénéfices 
l’emportent sur les risques potentiels. 
• Femmes enceintes :  
Si vous êtes en âge de procréer, il est préférable 
de faire passer la scintigraphie dans les 10 jours 
qui suivent le début des menstruations, ou après 
avoir vérifié que vous n’êtes pas enceinte. Il convient 
d’évaluer le bienfait associé à l’utilisation d’un 
produit radiopharmaceutique de diagnostic par 
rapport au risque possible pour un embryon ou un 
fœtus.
• Allaitement :  
Si vous allaitez, l’allaitement au sein doit être rem-
placé par un allaitement artificiel.
• Enfants :  
L’efficacité et l’innocuité du produit dans la popula-
tion pédiatrique n’ont pas été bien établies.
• Personnes âgées :  
L’efficacité et l’innocuité du produit dans la popula-
tion gériatrique n’ont pas été établies.
Autres mises en garde à connaître :
Aucune autre mise en garde n’a été établie.
Mentionnez à votre professionnel de la santé 
toute la médication que vous prenez, y compris 
les médicaments, les vitamines, les minéraux, 
les suppléments naturels ou les produits les 
médicaments alternatifs.
Les produits qui suivent pourraient être as-
sociés à des interactions médicamenteuses avec 
Octreoscan :
Aucune interaction médicamenteuse n’a été établie.
Comment prendre Octreoscan :
Octreoscan vous sera administré par un profession-
nel de la santé expérimenté en ce qui concerne 
l’utilisation de substances radiopharmaceutiques.
Assurez-vous d’être bien hydraté avant votre examen.
Dose habituelle :
Selon le type d’examen, vous recevrez un des  
dosages suivants :

• Imagerie à écho-planar : 111 MBq (3,0 mCi) 
d’Indium In 111 pentétréotide préparé 
à l’aide des composants de la trousse 
d’Octreoscan. 

• Tomographie d’émission monophotonique 
(TEMP) : 222 MBq (6,0 mCi) d’Indium In 111 
pentétréotide préparé à l’aide des com-
posants de la trousse d’Octreoscan.

Surdosage :

Si vous pensez que vous ou une personne dont 
vous vous occupez avez reçu trop d’Octreoscan, 
contactez immédiatement un professionnel de 
la santé, le service des urgences d’un hôpital 
ou votre centre antipoison régional, même en 
l’absence de symptômes.

 
Dose oubliée :
Vous recevrez une dose unique spécialement 
calculée pour vous et votre examen; il n’y a pas de 
dose oubliée.
Quels sont les effets secondaires qui pourraient 
être associés à Octreoscan?
Voici certains des effets secondaires possibles que 
vous pourriez ressentir lorsque vous prenez  
Octreoscan. Si vous ressentez des effets secon-
daires qui ne font pas partie de cette liste, avisez 
votre professionnel de la santé. 

• Nausées;
• Vomissements;
• Maux de tête;
• Rougeur temporaire de la peau; et/ou
• Transpiration excessive non-reliée à 

l’exercise physique ou à la chaleur.
Les effets secondaires suivant peuvent aussi survenir :

• Augmentation de la température corporelle 
(fièvre);

• Faiblesse physique anormale ou manque 
d’énergie;

• Modification des enzymes hépatiques;
• Douleurs articulaires;
• Étourdissements;
• Basse pression sanguine; et/ou
• Réactions allergiques telque des démange-

aisons, éruptions curanées, urticaire et 
rougeur superficielle de la peau.

En cas de symptôme ou d’effet secondaire gênant 
non mentionné dans le présent document ou 
d’aggravation d’un symptôme ou d’effet secondaire 
vous empêchant de vaquer à vos occupations 
quotidiennes, parlez-en à votre professionnel de 
la santé.

Déclaration des effets secondaires
Vous pouvez déclarer des effets secondaires 
soupçonnés d’être associés à l’utilisation d’un 
produit à Santé Canada en :

• Visitant le site Web des déclarations des 
effets indésirables (https://www.canada.
ca/fr/sante-canada/services/medicaments 
-produits-sante/medeffet-canada/ 
declaration-effets-indesirables.html) pour 
vous informer sur comment faire une 
déclaration en ligne, par courriel, ou par 
télécopieur ; 

ou 
• Téléphonant sans frais 1-866-234-2345.

REMARQUE : Consultez votre professionnel de la santé 
si vous avez besoin de renseignements sur le traite-
ment des effets secondaires. Le Programme Canada 
Vigilance ne donne pas de conseils médicaux.

 
Entreposage :
Conserver la trousse Octreoscan à des tempéra-
tures entre 2°C et 8°C. Après reconstitution, 
conserver la préparation à température ambiante 
contrôlée de 20°C à 25°C.
Pour en savoir davantage au sujet de  
Octreoscan :

• Communiquer avec votre professionnel de la 
santé, et/ou

• Lire la monographie de produit intégrale 
rédigée à l’intention des professionnels 
de la santé, qui renferme également les 
renseignements sur le médicament pour 
le patient. Ce document est disponible 
sur le site Web de Santé Canada (https://
www.canada.ca/fr/sante-canada/services/
medicaments-produits-sante/medicaments/
base-donnees-produits-pharmaceutiques.
html), ou peut être obtenu en téléphonant au 
1-866-885-5988.

Le présent dépliant a été rédigé par Curium Canada Inc.
Dernière révision : 2021, AOÛ, 12. 
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